



SPEZIFIKATION

Chrome Oxide SF-E

ITEM	STANDARD	TEST RESULT
Cr ₂ O ₃	≥99.00%	99.41%
Fe ₂ O ₃	≥0.20%	0.194%
SiO ₂	≥0.20%	0.063%
Bulk Density	≥4.9g/cm ³	5.06g/cm ³

